[image: image2.png]


6


RDMOTO CZECH REPUBLIC



info@rdmoto.cz



www.rdmoto.cz


K20
Kawasaki ZX-6R 2000-2002
	Kit for the left side
	Kit for the right side

	
	
	
	
	
	
	
	
	
	

	No.
	Description
	Cat.no.
	Pcs
	
	No.
	Description
	Cat.no.
	Pcs
	

	1
	Steel box M10
	X1
	1
	
	1
	Steel box M10
	X1
	1
	

	2
	Bolt M10x100x1,25mm
	892
	1
	
	2
	Bolt M10x100x1,25mm
	892
	1
	

	3
	Dural. cylinder d=60mm 
	6
	1
	
	3
	Dural. cylinder d=40mm 
	4
	1
	

	4
	Bolt M10x110mm
	879
	1
	
	4
	Bolt M10x80mm
	852
	1
	

	5
	Pad M10 (plane)
	804
	3
	
	5
	Bolt M10x30mm
	882
	1
	

	6
	Steel adapter
	607
	1
	
	6
	Bolt M8x60mm
	839
	1
	

	7
	Duralumin bar AL16(M10)x385x30x30
	
	1
	
	7
	Pad M10 (plane)
	804
	2
	

	8
	3M tape
	
	1
	
	8
	Steel adapter
	608
	1
	

	
	
	
	
	
	9
	Duralumin cylinder d=43mm
	254
	1
	

	
	
	
	
	
	10
	Duralumin cylinder d=4,5mm
	298
	1
	

	
	
	
	
	
	11
	Nut M8 (safety)
	809
	1
	

	
	
	
	
	
	12
	3M tape
	
	1
	

	
	
	
	
	
	
	
	
	
	


Installation:
1. remove the complete side cowl

2. remove the original bolts M10 
3. use tape 3M for mounting of the steel adapters for the restricted space between adapter and frame of the motorcycle

4. use the bolt (No. 2) for fixing steel adapters (No. 6) on the left side, give the pad (No. 5) under the head of the bolt M10, the next two pieces of pads (No. 5) give on bolt M10 the other side of steel adapter (this pads determine the will between the frame of motorcycle and the steel adapter)
5. tighten the steel adapter on the left side lightly
6. on the right side use the bolts (No. 2 and No. 6) for mounting of the steel adapter (No. 8). The other side of adapter give on the bolt (No. 6) the duralumin cylinder (No. 9) and on the bolt (No. 2) give the duralumin cylinder (No. 10) too. Give it into the frame of motorcycle and tighten lightly the bolt M10. Give the pad M10 (No. 7) under the head of the bolt. Ensure the bolt M8 with the nut (No. 11). Tighten all only lightly now.
7. take the duralumin bar (No. 7, Cat. No. AL2), use the bolt (No. 5) with the pad (No. 7) for mounting of the bar on the steel adapter on the right side
8. now you can mount the crash protector on the left side, take the crash protector and give into the protector the steel box (No. 1) together with the bolt (No. 4), the other side of protector give on bolt the duralumin cylinder (No. 6) and this all set put through the steel adapter and mount into duralumin bar (No. 7, Cat. No. AL2)
9. take the crash protector for the right side of the motorcycle, give the steel box (No. 1) and the bolt (No. 4)  into the protector, the other side of the protector give on bolt the duralumin cylinder (No. 3) and all this set mount into the steel adapter

10. tighten the complete fitting kit with the crash protectors, mount the side cowl of the motorcycle back

Warning – we recommend to use safety glue on threads of all bolts (moderate strong – blue colour).
FRONT PART OF ENGINE

[image: image1.png]



bolt M10x110mm + steel box M10 + duralumin cylinder d=60mm





duralumin bar d=385mm





bolt M10x30mm + pad M10 (plane)





steel adapter





bolt M10x80mm + steel box M10 + duralumin cylinder d=40mm





bolt M8x60mm + duralumin cylinder d=48mm + nut M8 (safety)





bolt M10x100x1,25 mm + three pads M10 (plane)





bolt M10x100x1,25mm + duralumin pad d=4,5mm + pad M0 (plane)





steel adapter








1

